


Ref. No. Numer katalogowy Description QTY
1 070671 Screw M10X30 1
2 070672 Spring washer A 22 1
3 070673 Protective frame 1
4 070674 Washer 20 1
5 070675 Carriercpl. 1
6 070676 Pivot Bearing 1
7 070677 Bolt 4
8 070678 Washer 12 4
9 070679 Screw M12x50 4
10 070680 Shockmount 1
11 070681 Screw M6x20 24
12 070682 Washer  cp6 9
13 070683 Beltguard 1
14 070684 Screw M6X20 3
15 070685 Clutch drum 1
16 070686 Shim ring 2
17 070687 Screw  5/16-24 1
18 070688 Pressure board 1
19 070689 clutch 1
20 070690 Bearing 6008-2RS 1
21 070691 Clutch drum 1
22 070692 Retaining ring 40 1
23 070693 Retainingring 68 1
24 070694 Screw M8X20 4
25 070695 Inner wheel cover 1
26 070696 Gasengine 1
27 070697 Nut M10 4
28 070698 Washer cp1O 4
29 070699 stud 4
30 070700 Screw M8X30 4
31 070701 Screw M8X35 2
32 070702 Washer cp6 8
33 070703 shoe plate 1
34 070704 Screw M8X20 2
35 070705 Flatwasher 12 12
36 070706 Screw M12x30 6
37 070707 Upper Mass 1
38 070708 Narrow V-belt 1
39 070709 Axle 2
40 070710 Shockmount 4
41 070711 Slidebush 25x22x25 3
42 070712 Bush 2
43 070713 controller 1
44 070714 Shockmount 1
45 070715 Nut M16 1
46 070716 Hose pipe 1
47 070717 hydraulic fittings 1



Ref. No. Numer katalogowy Description QTY
48 070718 Combination gasket 1
49 070719 Screw M6X90 4
50 070720 Screw M6x16 8
51 070721 Guide pole head adapter 1
52 070722 O Ring 35.5X2.65 1
53 070723 Piston Guide Ring 1
54 070724 Compact seal 1
55 070725 Piston rod 1
56 070726 Screw M6X12 4
57 070727 Guide handle 2
58 070728 Screw M12X60 2
59 070729 Tube 2
60 070730 Shockmount 2
61 070731 O Ring 25.8X2.65 2
62 070732 Spacer 2
63 070733 O Ring 38.7X2.65 2
64 070734 Long face pinion 1
65 070735 Center pole head 1
66 070736 Combination gasket 2
67 070737 Usit-ring 2
68 070738 Cylindercover 1
69 070739 Lipsealring 1
70 070740 Piston 1
71 070741 Screw M5X10 1
72 070742 Washer 5 1
73 070743 Bearing 608-2Z 2
74 070744 Retaining ring 22 1
75 070745 Indexingbolt 1
76 070746 Bearing NJ2207E 4
77 070747 Screw M10x25-10.9 8
78 070748 Spring washer A22 8
79 070749 Eccentricweight 2
80 070750 Shaft 1
81 070751 Tripping pin 1
82 070752 Adjusting sleeve 1
83 070753 Bearing 16008/C3 1
84 070692 Retaining ring 40 1
85 070755 Cover 2
86 070756 Gear wheel 1
87 070757 Eccentricweight 2
88 070758 Shaft 1
89 070759 Fitingkey A10x18 1
90 070760 Screw N12x35-12.9 2
91 070761 Washer 8
92 070762 Screw M12x120-12.9 6
93 070763 Exciterhousing 1
94 070764 Rotaryshaftseal 1



Ref. No. Numer katalogowy Description QTY
95 070765 Beltguard 1
96 070766 Screw M6X35 6
97 070767 V-beltpulley
98 070768 Spring washer
99 070769 Vent screw
100 070770 Cover
101 070771 Screw M6X16 16
102 070772 Shockmount 41
103 070773 Hexnut M12 41
104 070774 wheel shaft 21
105 070539 Retaining ring 35 2
106 070776 support sleeve 2
107 070777 oil-sealing sleeve 2
108 070778 oil  seal 2
109 070779 Bearing 6003-2Z 4
110 070780 support sleeve 2
111 070781 Retaining ring 17 2
112 070782 Tire 2
113 070783 gland 2
114 070784 Washer 8
115 070785 screw M4*12-10.9 1
116 070786 Baseplate 1
117 070787 Washer 2
118 070788 Washer 2
119 070789 Nut M20 2


	1
	1
	Arkusz1


